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1. Tén miu
Name of sample
2. M6 ta mau
Description

3. S6 lugng mau
Quantity

4. Ngay nhan miu
Date of receipt

Testing duration
6. Noi giri mau
Customer

7. Két qua thir nghiém
Test results

5. Thoi gian thu nghiém

HDPE 032 x 3,0

Mau thir nghiém do khach hang ldy mAu, tén mau va thong tin vé mau do
khach hang cung cip. / Testing sample was sampled by customer, sample
name and sample information were supplied by customer.

01 éng nhwa mau den 4 soc mau xanh duong

Black plastic pipe with four cyan stripes

01

04/06/2020
05/06/2020 — 17/06/2020
CONG TY TNHH SX NHUA VA TM LY XUAN LAN

B11/35 Ap 2, Trin Pai Nghia, Xa Tén Kién, Binh Chinh,
TP Hd Chi Minh

Tén chi tiéu
Characteristic

Phuong phap thur
Test method

Két qua thir nghiém
Test resulr

7.1 Do bén ddi véi ap suat bén trong & 20 °C
(4p luc nuée 2,57 MPa trong 100 gio)/

ISO 1167-1 : 2006
ISO 4427-2: 2007

Khong ro ri/
No leakage

Resistance to internal pressure at 20 °C 1
(2,57 MPa; duration: 100 h)
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Nguyén Thi Thity Nhi

1. Céc két qué thir nghiém ghi trong phiéu ndy chi c6 gié trj dbi v6i miu do khich hing gin dén va khong phai 1a gidy chimg nhin san phim
Test results are valid for the namely submitted sample(s) only, and this is not a certificate of product.

2. Khong duge trich s20 mjt phin phiu két qua thir nghi¢m nay néu khong c6 sy ddng § bing viin ban cia Trung tim K§ thufit 3
This Test Report shall not be reproduced, except in full, without the written permission by Quatest 3

3. Tén miu, 1én khich hang duge ghi theo yéu chu cla noi giri miu. / Name of sample(s) and customer are written as customer's request

4.Dj khbng dim bio do mé ring ubc lugng duge tinh vGi k = 2, mitc tin cdy 95 %./ Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level
5. Mo1 thic méc vé két qua khich hang lién hé theo dja chi dh.cs@quatest3.com,vn va rg.in@quatestd.com.yn Aé bidt thém thdng tn

Please contact Quatest 3 at the email addresses dh.cs@quatestd.com.yn and rq.inf@quatestd.com.va for further information about test report

Lan sira dbi: 0 BH15 (04/2020) MO3 - TTTNO9



